We have made a list of all the parts needed to convert your nitro powered XB8 to a electric powered XB8E

1x #302610 Adjustable Turnbuckle 39mm (2)
1x #336000 Receiver Case – V2
1x #351109 XB8E Alu Chassis
1x #351158 XB8 Chassis Side Guards
1x #352290 Bushing for Alu Steering Block (4)
1x #354011 Center Diff Mounting Plate – Higher
1x #354053 Center Differential Mounting Plate
1x #356118 Receiver Case Top Plate
1x #356151 Composite Battery Plate
3x #356194 Alu Mount for Receiver Box
1x #356160 Velcro Battery Strap 20×300mm (2)
1x #358783 Alu Motor Mount Plate
1x #358784 XB8E Alu Motor Mount
1x #359709 XB8E Body – Low Downforce

Hardware:
1x M4x10 Hex Screw SFH – #903410
1x M4x16 Hex Screw SFH – #903416
2x M3x12 Hex Screw Socket Head Cap – #908312
2x M3x14 Hex Screw Socket Head Cap – #908314
2x M4 Nuts – #960040
2× 3.2 Shims – #961032
1x Pinion – #355712 – #355717

We use cookies for better user experience. Read more from privacy policy. When you continue, you agree to the use of cookies.

OK